TRACK PERFORMANCE

HR {+ B A &
MY R EBAT BRIIC, &< BHACEEL,

- HENREROAFRGELBEN—BL TS L ZTHRBIEEL,

- COBRABRORREBT L TRYMHIFTEIT>TLEZL,

COBRAETHICKRENGZVERICEALTIE, IRTHEDRTY TR FU/RA—0ORY FITERY S LICET S
BEEA—H—OHERIZHE > T, MYMTERVEYSMLEITo TS,

T

&‘ y’ : ‘
VA V
A \™




Installation instruction KW automotive

fEb&:

EXGERECGEEHCEOIC, SFIETEICEFOSEHBHLRH I > TS,

1. AR aVvERYMTHEE. ERY 7 FOERAZSEBOLET, VI MRATES., DPvuXeERATIEEE. RE2EH
R BHIT, MROKRSA—L IOV ESY yFRE Y FTEREZEELTLEEN,

2. YRR a3 VY RITIE, BUGY—LEERT SIEEZ T RITEDHT>TILEELY,
3. BY T EHADEN. —RATRYMTFIREETREXEELTEHA S,

4. 2av I T ITV=—N—ORYMFIFELFIYNLIS, 1280 FLUFEERLEVTLEEL,
5. 2av P TFTITV—NR—FRELIY, DYBRALY LAVWTLIEELD, EAOAN =AM LREFENRTVET DT, BROBIKRHS
HYET,

6. Y&, MEEEET DRI, TR—DDEE 11 ~ 14 DFEEFIEEZERITLTLEELY,
7. AR I OFBICE > TRELEFHO IS —X, ERT—5—%BLTU LY bORBLETIVLELAHYET,

8. ERAIORY FIFEE (FERIE a3 v I T ITVY—N"—0RYFIFEAL, a2 FA—LT7—LORY FHEBLE) [ZIEZ Y OMmA
FELTWANWCEEHRLTLLEEL, (A—H—0DHAS K51 E2SH)

FLHERAE:

1. BEEEEETIEEE. ALLUAZTRLTISARN EERBLTESL, FFERTY LT o— FOTHERRE. 10mm
EETCHALT. BEYIREN(LE-ET)EERLET.

2. LavHERTYLIRUADLATF ATESERBTHLEE. AT o— b EETASRYSM LCHELET.

3. EEERELEE TR—UOFIEU AL 14 EBYELES,

4. BUR—OERRUOY RES— 1 DT DBRIZ. FANEST Y ARBE>TVNEBERSHY EF. CHFAATTEDY Y R A

FTANDNEFEL-OICRE LRSS HYET., h—FUvPeny KA FOMAITHICLAMUNERESAET, 0
#. TEAZDETHIVLERFHYFEA,

EXr>Oy F+y bOFEHRIT RILS:
M8 = 25Nm (18 ft-Ib), M10x1 = 20Nm (15 ft-Ib), M10x1,25 = 20Nm (15 ft-Ib), M12x1,25 = 35Nm (26 ft-Ib), M12x1,5 =
40Nm (29 ft-Ib), M14x1,5 = 50Nm (37 ft-Ib), M16x1,5 = 50Nm (37 ft-Ib)

Copyright

This assembly guideline is protected by copyright law. This assembly guideline is subject to a right to download and print the
guideline which we grant for the purpose of the installation of products that have been purchased from us. Further reproduction is
not allowed. Any devolution or sub-licensing of this copyright to a third party as well as any manipulation of the photographs is not
allowed. We are entitled to cancel the granted copyright at any time. Copyright violations will be prosecuted.



Installation instruction KW automotive

ETMMATTIE:

1.
2.

10.
11.

12.

13.

14.

15.

AR aVvERYFITREIE. VI FOFERZEEBHLET,

EE ERICES VY —HAEHBINTWSEBAEF. A RSy FEEEFUAA—ZRYNTHIICEUY—%
BYNTRBELAHYET, FTEELRETHAEEENHY FT,
HBEA—H—DERICK->TRYNITBELAHY £I,
HEA—D—OIHETRYMTONEFRARD Y I VERYNTICE, FEAEDBEA—D—NH#HE
TEHERYNLEBY—IL, EREEDNLERT)o5arT Ly d—%2FHETILRERAHYET,
RDR—CDFHBIZHST, HILWHRAR a3 VERYMHITET,

BENEET DA H D=0, EX Oy RIZFHy FERYFFBEICA VY FLUFEFEAL
HNWTLESW, RUFLHEZFEALTER MY Oy FOREEED2THVLESIZLTLESL, bTFh
BEETHLI—INBELET., T0HE. RIEORRNZLY FT,

IR—TUDRICEESN TS TIFIBOERANIZE EHTLESL, fFl: FEEEREA 20 ~ 60 mm DIFE.
B S AEEHHEX 40 mm TI,

ATV TO—MHBEOLENESIC, OV I RTOBHHOLN TSI LEZHRALET, YavI XTI
DI DEAELEDRRIZHEHDTWVWAEMTIE, AV IRDEHY EFRA, FE: OVIRDEHHT TR
WTLEEWL, BRKMLYIE1~2Nm TY,

HBEEA—HA—DRFF1 AV FTEESATWSELYIC, YRRV a VEEHICRY HIFET,
BICERENLZVRY ., IRXTOMLIEIEA—H—HBIZETINEAHY ET,
RYFTAETLEL, EMZFLLGHEAICEZTE S, FoGEICELN 5., EEZAlEL. REDT
[FIERNTEEHROERIZELETHARBRLET, ITE: 3 R—SORIZHEIRA—INTEUEZ—DBHTTY
B—ITyPHBRRKAEEZFBILVESICLTLESN, £, 7 R=PORITEESATWSREH E
ELEELTLCESWN(FAIYDHEDEIL—I), FE: LESKE-TEIZETE, S5(25-10mm ED
ELDN—BIHTT,

BANKRA—ILOERIEFEBEICHI=2T, FANVEHAR I UDV ) TS UREHELET, AR
o avERANYORIMNI VTS URIET4mm T, SOV TS UAD 5mm REDHEIE., kA4 —IL
AR—Y—BRE[ZRBZELABYET, FAVERTADIVIVTSUVABLERELET, & ERIZTR
FEFTZETL., RTa., TOMIS—VEDH YT SUANMMULETHIBERHY FT,

AR U A R —IE, BEEA—H—ORFIZHE>THRETIHENHYET ., EEDEL
ICEYREEBIZZETETHWVMESIE. BEEA—H—OHFBRERISEVWVRBEEICHABRTIHENHY ET .
BHEIZE>THEHENEED (NYKFSA b, Tb—F XA TF7RX LF¥alL—4—4KE) [T, BHEA—
W—DETEFIBIZH > THRETINENDY FT,

ESP. DSC. F7/=I& EPC #{HA-ERDBAE. HFILLWHARLY L aV[T&-2TIS—a— REEARRT
SNBEENHYET ., ChIT—HBHNELOT, EMOBEFHBII/IFHFLOESICHAEILET, —HOE
TITIE, 85~8FOFFTTEh. ATT7ULYT "M —ILEEMLAIZCELRICET &, ZOKRELEHE
éhgtoit%wmw%?»fﬁ\ﬁ%wﬁéﬁﬁ%ﬁ%%%#BUtwh%?é%%ﬂ%é%éﬁ&
YEF,



Installation instruction KW automotive

TO=HILT—4 Coilover part number 352 85 819

Vehicle model t)r‘:'i;s;; 324 max. permissilzlz gfront axle load:
front axle rear axle

Spring signature 10-60-80 / 140-200* 10-60-80 / 100-220*

Coilover strut / Shock absorber signature 852 1012 862 1101

A DIERELFRESRL T, min: max: min: max:

Front: RILM2—DBR TS V—h L 270 mm 285 mm 19 mm 42 mm

Rear: 7OX RA—DENMR )T —E

B OEMERBLTHAL, in’ in’

HA—LNT LI~ HEIT Ty 350 mm 365 mm

Calculating the adjustment range (distance measurement A) : (Photos are examples only)

jk_l._.L

Measurement B
Wheel hub center - fender edge

Please enter the adjusted height of the modified car into the list:

] ) Measurement A Wheel hub center - fender edge
Coilover part no Vehicle type Measurement B
Front Rear Front Rear

* IMPORTANT: The allowable measurement between wheel hub center and fender edge as indicated above,
may not exceed these measurements when using standard fenders.

KW automotive GmbH « Aspachweg 14 Tel: +49 (0) 7971/9630-0 www.kwautomotive.de
D-74427 Fichtenberg Fax: +49 (0) 7971/9630-191 info@kwautomotive.de

No. 352 85 819 © KWautomotive GmbH Version 29.10.2024 V1.0 Page 2



http://www.kwautomotive.de/
mailto:info@kwautomotive.de

Installation instruction KW automotive

Front axle:

Supplied Coilover Assembly.

=

[ s oforT FLY 2oV TIE, BBEA—H—EEORE TR LTESL,

| by FTHY bOF v FOFEDR T FILS 25 Nm

KW automotive GmbH « Aspachweg 14 Tel: +49 (0) 7971/9630-0 www.kwautomotive.de
D-74427 Fichtenberg Fax: +49 (0) 7971/9630-191 info@kwautomotive.de

No. 352 85 819 © KWautomotive GmbH Version 29.10.2024 V1.0 Page 5



http://www.kwautomotive.de/
mailto:info@kwautomotive.de

Installation instruction KW automotive

Supplied rear axle damper.
Rear axle:

MELYTIIIUME METY O Yy—2FERALTRHEDT v FTRYMITET,
EX by K-y FO#EDHAIT LY X 20Nm TT,
%@1&%)%%%7551&@%&)11(1 FILZIZDOWNTIR, BEIE A —H—HEOFRE T
LTTFEL,

Ll il e

1
L
;
|

KW automotive GmbH « Aspachweg 14 Tel: +49 (0) 7971/9630-0 www.kwautomotive.de
D-74427 Fichtenberg Fax: +49 (0) 7971/9630-191 info@kwautomotive.de

No. 352 85 819 © KWautomotive GmbH Version 29.10.2024 V1.0 Page 6



http://www.kwautomotive.de/
mailto:info@kwautomotive.de

Installation instruction KW automotive

MEDRTYUGHR—bEHN LT, FBOR T VG R— 2077 —LICRYFIFLES,
Rear axle: XE1IMMOREFMIALETY,
AT T R— b EHBORIL ., Ty vy—, Ty FTRELET, DM FILYIE50Nm TH,

MEDR T oY R—bERYSNLT, RTYLTE
D=L DRICT O RE—FEANET,

WY FIHRICESAREZT I, RYSLTITIBEN
HUET,

100-220*

10-60-80
KW automotive GmbH « Aspachweg 14 Tel: +49 (0) 7971/9630-0 www.kwautomotive.de
D-74427 Fichtenberg Fax: +49 (0) 7971/9630-191 info@kwautomotive.de

No. 352 85 819 © KWautomotive GmbH Version 29.10.2024 V1.0 Page 7


http://www.kwautomotive.de/
mailto:info@kwautomotive.de

	スライド 1
	スライド 2
	スライド 3
	スライド 4
	スライド 5
	スライド 6
	スライド 7

